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Brand/ Type.
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PHYSICAL PROPERTIES:

*As Furnished by the Customer

Remarks: The above tested samples conform to lS: 1786-2008(Reaffirmed 2013) requirements for Fe 500
grarle, with respect io tests concucte,J

Note: 1 The results relate only to the samples tested.
2. Report shail not be reproduced, except in ful!, without the written approval of the tab
3. Any correction invalidates this report.

TEST REPORT ON PHYSICAL PROPERTIES OF REINFORCING STEEL

Sample supplied by the Customer
a ^^6ii Jcr

Letter Dated on 06 01 2021

Not Specified
8mm, 1 0mm, 1 2mm..1 6mm.20mm,25mm
Satisfactory
Fe 500
as 01.2021
is 16c8,2005(Reaffd 201i ), tS 1786-2008(Reaff.t 2013)
PLB3I17870l2007dated 24.A7 2017 .

J OB THOMAS'

Ref. No : CUSAT/'I'l 2lol l20-2'l I 045s
T_O Date: 06.01.2021
Report Date; 09.01.2021
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Sl. No Sample Dia Brand*
Weight per

Meter

{ks}

O-2o/o Proof-
Stress(N/mm2)

UTS
(N/mm2)

Elongation (o/")

8mm

Tulsyan TIVT

0 398 510 5BB a4AI

a lu I{iilt u_ot I

3 '12 mm 0.892 542 E7e 19

4 16 mm 1 613 612 LV

20 mm 2.474 531 665 LJ

25 mm 3 870 3/U 673 2A

Email: job_thomas@cusat.ac.in; Mobite: +91 9g46545g24
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